
Косилка для высокой травы
TRIMO 60CV
Косилка для высокой травы
TRIMO 60CV



Trimo 60CV
Model: WBLT567SLC
Service code: WBLT567SLC2405



3

Handle and controls



4

№ Description Part Number Qty (UOM) 

1 Clutch handle U567-00062 1

2 Upper handle U567-00063 1

3 Handle sheath U456-00011 1

4 "Handle wear sleeve" U50I-00041 4

5 Blade disc handle U567-00002 1

6 Screw - M6*35 U384-00003 1

7 Lock nut - M6 U455-00013 5

8 "Spring for Location-limited Plate" U567-00004 1

9 "Location-limited Plate" U567-00005 1

10 "Cable hook" U506-00048 1

11 Flat washer - φ6 U455-00054 5

12 Bolt U506-00045 1

13 Flat washer - φ5 U506-00049 2

14 Lock nut - M5 U455-00006 1

15 "Speed regulating grip" U506-00034 1

16 Screw - ST2.9*13 U506-00035 2

17 "Speed regulating bracket" U567-00064 1

18 Screw - M6*60 U506-00037 2

19 Throttle grip U506-00036 1

20 Throttle bracket U506-00043 1

21 Screw - M6*45 U567-00065 1

22 Screw - M5*12 U455-00003 1

23 Screw - M5*18 U567-00007 1

24 Air Filter Base U567-00008 1

25 Cover U567-00009 1

26 Air filter screen U567-00010 1

27 Air Filter Sponge U567-00011 1

28 Cable Upper Cover U567-00012 1

29 Speed regulating Box Lower Cover U506-00039 1

30 Screw - PT4*18 U506-00042 4

31 Speed regulating cable U567-00066 1

32 Blade disc cable U567-00014 1

33 Clutch cable U567-00067 1

Handle and controls



5

№ Description Part Number Qty (UOM) 

34 Throttle cable U567-00068 1

35 "Quick release handle" U455-00102 2

36 Pin - 8x25 U455-00120 2

37 Fix Cap U455-00100 2

38 Connecting Bolt U058-00102 2

39 Spacer U455-00104 2

40 Spacer U455-00139 4

41 Outside Tooth Disc Kit U455-00106 2

45 Inner Tooth Disc Kit U567-00016 2

46 Lock nut - M8 UAE55-00062 2

47 Lower handle U567-00017 2

48 Bolt - M8*25 UR200-00054 4

49 Flat washer - φ8 U455-00061 4

50 Lock nut - M8 U455-00007 4

51 Pin - 1.6*10 U567-00003 1

52 Nut - M6 UG700-00132 1



6

Mowing part



7

Mowing part

№ Description Part Number Qty (UOM) 

1 Bolt - M8*20 U537-00060 1

2 Spring washer - φ8 U455-00053 1

3 Big washer - φ8 U506-00058 1

4 Key - 5*5*20 UAE55-00004 1

5 Pulley U567-00019 1

6 Bearing UA516-00001 2

7 Shaft U567-00020 1

8 Screw - M6*16 U058-00136 4

9 Big washer - φ6 U455-00044 6

10 Belt frame U567-00021 1

11 Bolt - M6*40 U567-00022 2

12 Bolt - M6*16 U537-00094 4

13 Bolt - M6*30 UR200-00065 2

14 Bearing base U567-00023 1

15 Flat washer - φ6 U455-00054 7

16 Lock nut - M6 U455-00013 10

17 Guard U567-00024 1

18 Bumper U567-00025 1

19 Spring washer - φ6 UG700-00056 1

20 Bolt - M6*16 UG700-00138 1

21 Protective plate U567-00026 1

22 Bolt - M5*25 U567-00027 2

23 Connecting rod U567-00028 1

24 Twine knife U567-00029 1

25 Flat washer - φ5 U506-00049 2

26 Lock nut - M5 U455-00006 2

27 Upper protective bowl U567-00030 1

28 Splint U567-00031 8

29 Trimmer line U567-00032 2

30 Protecting cover U567-00033 1

31 Spacer sleeve U567-00034 1

32 Dust ring U567-00035 1

33 Screw - PT4*14 U50I-00001 4

34 Splint U567-00036 1



8

№ Description Part Number Qty (UOM) 

35 Bearing UR420-00013 1

36 Lower protective bowl U567-00037 1

37 Flat washer - φ10 U455-00029 1

38 Spring washer - φ10 UR200-00070 1

39 Bolt - M10*40 UG700-00101 1

40 Plug screw U567-00038 1



9

Rear axle

№ Description Part Number Qty (UOM) 

1 Transmission U567-00069 1

2 Lock nut - M6 U455-00013 4

3 Flat washer - φ6 U455-00054 4

4 Bearing U567-00070 2

5 Step bolt - M6*20 U567-00071 4

6 Chain U567-00072 1

7 Pin - 4*20 UG806-00038 1

8 Sprocket A U567-00073 1

9 Bolt - M8*20 UR200-00058 4

10 Lock nut - M8 U455-00007 4

11 Wheel bridge U567-00074 1



10

Chassis



11

Chassis

№ Description Part Number Qty (UOM) 
1 Engine U567-00039 1

2 Air fifter U070-FA067 1

3 Air filter tube U567-00018 1

4 Chassis U567-00075 1

5 Bolt - M6*16 U537-00094 2

6 Bolt - M8*20 UR200-00058 2

7 Frame U567-00041 1

8 Screw U455-00038 4

9 Key U455-00039 2

10 Engine big pulley U567-00043 1

11 Engine small pulley U567-00076 1

12 Spring U537-00130 1

13 Central - 3/8-24*30 UG700-00025 1

14 Tensioner spring U567-00045 1

15 Cable bracket U567-00046 1

16 Flat washer - φ6 U455-00054 4

17 Lock nut - M6 U455-00013 6

18 Flat washer U567-00047 1

19 Tensioner fixing plate U567-00048 1

20 Tensioner fixing sleeve U567-00049 1

21 Lock nut - M8 U455-00007 1

22 Tensioner axle sleeve U567-00050 2

23 Tensioner pulley U567-00051 1

24 Tensioner pulley U567-00052 1

25 Bearing UA516-00024 2

26 Circlip - 30 UG700-00057 2

27 Tensioner spacer sleeve U567-00053 2

28 Tensioner plate U567-00054 1

29 Belt U567-00055 1

30 Belt U567-00077 2

31 Tensioner spring U506-00054 1

32 Pulley mounting plate U567-00078 1

33 T-shaped sleeve U058-00137 1

34 Tensioner bolt U058-00135 1



12

№ Description Part Number Qty (UOM) 
35 Spacer sleeve 1 U058-00126 2

36 Bearing U058-00127 4

37 Circlip - 24 U506-00063 2

38 Pulley connecting sleeve U058-00132 1

39 Spacer sleeve 2 U058-00133 1

40 Upper upper pulley piece U567-00079 2

41 Check ring U567-00080 1

42 Middle pulley piece U567-00081 1

43 Spring U567-00082 1

44 Middle lower pulley piece U567-00083 1

45 Lock nut - M10 U536-00083 1

46 Screw - M6*15 U058-00136 6

47 Baffle U567-00084 1

48 Lower shield U567-00085 1

49 Hanging rod U567-00060 1

50 Hanging skin U567-00086 1

51 Air filter element U070-FA060 1

52 Washer U537-00021 3



13

Axle



14

№ Description Part Number Qty (UOM) 

1 U567-00056 Wheel cap 2

2 U455-00007 Lock nut - M8 6

3 US270-00162 Big flat washer 2

4 U567-00087 Wheel 2

6 U506-00021 Circlip - 17 2

7 UR200-00071 Flat washer - φ16 2

8 U567-00088 Plastic bearing 4

9 U455-00061 Flat washer - φ8 4

10 U567-00089 Bearing 2

11 U567-00090 Step bolt - M8*25 4

12 UG700-00048 Circlip - 30 2

13 U455-00013 Lock nut - M6 4

14 U567-00091 Sleeve B 1

15 U567-00092 Shaft B 1

16 U567-00093 Pawl spring 4

17 U567-00094 Pawl 4

18 U567-00095 Pawl positioning plate 2

19 U567-00096 Pawl clamp plate 1

20 U567-00097 Sprocket B 1

21 U567-00098 Shaft A 1

22 U567-00099 Sleeve A 1

23 UZT37-00029 Bolt - M6*45 4

24 U567-00100 Axle assembly 1

Axle


